G-7295-LM31S

POS NO SPARE PART DESCRIPTION PCS. PRODUCT NO.
1 GASKET 1 12075.35
2 ROSETTE 1 12075.41
3 CONNECTOR 1 12075.26
4 O-RING SEAL 0,35"X0,06" (9,1x1,6mm) 4 19917085
5 PIPE 1 12075.34
6 ARM 1 12075.16
7 BOLT 1 12075.32
8 PIN 2 12061.47
9 ARM 1 12075.11
10 |[FLOW REGULATOR PWC1/2"-2.5GPM 1 12267.555
11 |[WASHER 18,5x12,5x1 1 12300.61
12 |GASKET 1 12826.68
13 |BALL NUT 1 12826.55
14 |BALL RING 26,8x24,2x4,2 1 [2826.62
15 |BALL SWIVEL 1 12826.57
16 |BALL GASKET 1 12826.61
17 |CONNECTOR 1 12826.59
18 |O-RING 22x2 1 12826.63
19 |BACK COVER 194x1,2 1 12826.82
20 [SCREW M3x8 DIN 7985A 1 12826.65
21 CONNECTOR 1 12826.60
22 [O-RING 4x1,5 2 12826.64
23 [SILICON PAD 192x9 1 12826.84
24 [SCREW M3x4,5 DIN7991 12 [2826.66
25 [FACE PLATE 196x7 1 12826.80
26 [RECTANGLE HANDSHOWER 1 [2294.72A
27 |CHECK VALVE 1 12328.23
28 [REINFORCED HOSE G1/2-1500 1 12500.92
29 [HOLDER BODY 1 12290.69
30 |HOLDER ROSETTE 1 12290.66
31 MOUNTING SET 1 12140.49
32 |SCREW M5x10 1 19903.016
33 |PIN 2.5x10 2 12061.47
34 |SCREW M4x10 1 19903.158
35 |SUPPLY BODY 1 12290.58
36 |SUPPLY ROSETTE 1 12290.55
37 |HOLDER SLEEVE 1 12083.74
38 |CONNECTOR 1 12197.04
39 |RUBBER INSERT 1 12075.36
40 |GASKET 16.5x13x0.9 1 12085.86
41 SWITCH 1 12258.50
42 |WASHER 1 19904.001
43 |NUT M4 1 19901.02
44 |SWITCH BODY 1 12078.28
45 |PLUG 1 12078.32
46 |O-RING 16x2 1 19917.165
47 |CARTRIDGE COVER 1 12053.13
48 |ADAPTER 1 12053.73
49 |SCREW M4x30 1 19903.374
50 |PALTE 150x150 1 12073.16
51 O-RING 49x2 2 19917.490
52 |O-RING 16x2 1 19917.165
53 |SCREW M4x4 1 19903.028
54 [RING 1 12362.67
55 |COVER 1 12251.60
56 |SCREW M4x4 1 19903.024
57 |LEVER 1 12254.40
58 |SCREW M4X8 2 19903.365
59 |HANDLE BODY 1 12254.11




